A-106 (HS-6-1) July 22, 2020
NO |PART NAME DESCRIPTION QTY
1 |M5Y/SK250-01-E10-1|Axle 410mmL 1
2 |MW/HS-06-008N Axle bracket 2
3 |MTG/SK250-02-E00L [Left frame 1300MM 1
4 |MTG/SK250-02-E00R|Right frame 1300MM 1
5 |M2Y/SK250-01-E05S |Connector 1
6 [M2Y/SK250-01-E24S [Nose plate 1
7 |MEE/SK250-01-E02R [Plastic cross bar for frame| 3
8 [MEE/SK250-01-EQ7L [Left support frame 1
9 |MEE/SK250-01-E07R [Right support frame 1
10 |M1G/HS-06-005L Left plastic adapter 1
11 |M1G/HS-06-005R Right plastic adapter 1
12 |MEE/HS-06-007 Plastic cross bar for handle| 1
13 |MTG/SK250-02-E01 |Handle-Aluminum Tube| 2
14 [M1G/HS-06-006 Handle 2
15 |MCWI/SK250-01-E08*R|Plastic stair glider 2
16 [M2D/SK250-01-EQ9*R [Plastic holder of stair glider| 4
17 |M2E/SK250-01-E16R |Head Plug 4
18 [VXN/ED-010635S Screw M6*35 6
19 [VXN/ED-000840S Screw M8*40 2
20 |VXN/SC-010416 Screw M5/32"*16 2
21 [VXN/SC-010516S Screw M5*16 2
22 |VXN/SC-000535S screw M5*35 2
23 |VXN/SC-000625S Screw M6*25 2
24 |VXN/SC-000635S Screw M6*35 6
25 |VXN/SC-020635S Screw M6*35 4
26 |VXN/SC-020855S Screw M8*55 3
27 |VWC/PW-2002 Plastic washer M20*T2MM | 2
28 |VWC/PW-2006 Plastic washer M20*T6MM | 4
29 |VWC/SW-0802S Spring washerM8*T2MM| 2
30 |VXA/NN-05S Nut M5 2
31 |VXA/NN-06S Nut M6 26
32 [VXA/NN-08S Nut M8 5
33 |VCF/CR-20 C ring 20MM 2
34 |VXN/SC-000640S Screw M6*40 8
35 [CW/W-HS-6-10"PU  |10"PU wheel+preicse bearing 2
36 |MCW/SK250-01-E15*R|Plastic end cap 2
37 |M1F/HS-06-001 Iron reinforcer-left outside| 1
38 [M1F/HS-06-002 Iron reinforcer-left outside| 1
39 |M1F/HS-06-003 Iron reinforcer-right outside | 1
40 [M1F/HS-06-004 Iron reinforcer-right outside | 1
41 [VXN/SC-000535S screw M5*35 to fix nose plate| 2
42 [VXA/NN-05S Nut M5 to fix nose plate| 2
43 VWC/SW-0501 Spring washer M5*1 mm to fix nose plate 2




